TB609-FR02-01

IWTOMEI B & 3 8 &

The Engine Specialist INSTALLATION MANUAL
EXBRENIE] 1]

INVFHIZOLIIS—FYb
FULL TITANIUM MUFFLER KIT

BE

APPLICATION FORD FOCUS ST 2013-2018
e

PART NUMBER TB6090-FRO2A

EiR / INDEX

P2 HAFFE ] [Pll English]

.

ZORMIEAHEEHE N EFVEE, FILLHINEITEVET,
CIEARRICCORPEZILBFHHDIXELLBELKZEN,
BFRHROABE T CEDHE BIEFRICKIICRE L TUIZA,

HRPBICENM TVSEEFIREL I TS,
BEBEA-N-ORITIZERMBEENVECRDFTT . RELEDE THELKIZE,

MBI RMERICEOBHENECIZE ., B TEEAZEVNREIOT,
HENCHT T AELIZE W,

IRFEIERR CHID I ZEN BB IAE B I BERASELILE .

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




ERERAERY TROSR-BEIFEOTUIHTHEEE,

B2 AAIATA G2 A2 )\1TB
EtREE 1 ERERE |1
Homm#E  |TB6091-FRO2A-01 Hmm# [TB6091-FRO2A-02

-

J

«J. 4

® — -'/‘f }

£ X4>)1TC

G210 BAL 8-

EiRgE |1

ERgE |1

HomE TB6091-FR02A-03

HmmE [TB6091-FRO2A-04

R ——
_- n ¢
_//
ZFR AL H=)UR R HAL Y=/ RSN =0152
EtREE 1 EREgE |1
HRmE TB6091-FR0O2A-05 HEmE |PB609B-SBRO1

B2 AZ4wh 80-4-105

G HZvb 80-2-105

EiRZE |1

EtREgE |1

HRmE PB6150-FGKO02

HRmE [PB6150-FGKO1

B2In HRTYh 635-2-99

ZFR H5> TR 79-85

EtRgE |1

FEtRERE |2

HamE PB6150-FGK36

Hmm#E [PB6150-MCB07




EPERiEBEY TROBE HMESHOTUSHTHEIE.

&
®
@ ) ,
ZFR 27U B J5>TiLN M10*P1.25 35mm
[FERER= 4 FEgE |4
HRmE PB609B-SPRO1 HRmE |PB6150-FBT02
- a
® \ ' ) *
IR 75227y M10*P1.25 2R J5>TILs M8*P1.25 25mm
ERESE |4 FiEEE |1
HRmE PB6150-FNT02 HmmE |PB6150-FBTO1
® ®
E=ag J5>2Fyh M8*P1.25 &R A/Ft>H-J354 M18*P1.5
EHEEE |1 FEiEEE |1
HRmE PB6150-FNTO1 HRmE |[PB6150-0SB0O1
@
ZHR $AJvS¥— M18-1.0 &R HY9YRLT1—YH— ver.2 ®115
EHEEE |1 FEIiEEE |1
HRmE PB6150-CUWO01 FvhmE |PB609B-INS04
HBRRED R
i E=ag e
PB609B-INS04-01 |4 LF1—H— 1
PB609B-INS04-02 [BJLF71—Y— 1
PB6150-BBTO1 RIS M6*P1.0 3
PB6150-FNT12 75227y M6*P1.0 3
PB6150-FBT13 I3V M6%P1.0 1
2 6AL>F
[FEtRER= 1
HemE PB609B-HDTO1




ERERiEPE TROSR BEIHOTUIHTHEEE.

EveREmE BOLT-SMOOTH-PASTE

£ VRRL=ZAR-Z
EiRgE |1
B PB6150-BSPO1




HHERICRERT IR

m IDPVEFTE—R m NUILCF n BFEEE m)
n X5y - B 29— RUJL-®6.5mmRUJL m REE

AN ax

A

COEURERBAE SR mRICBNP4FEREIR(OVTELSHIED T,
EIROEEPFIRCONTEERBBEA—N—RITORRERB 2 CHEIREL,

AHEIBBEHRRERTY . I—Fy MIEDLE TRV BN THAL T,
AEROEMDFFEERMBOEEOIRRT, ERRZOLBMIMTOTIZR L,
BEIPERUNNOTHERAFHEOHIEN AERBLV, IOV EBIETBNIHDET,
AHROMOAFHBERREPROMBOMRCRISE M IREEFD, BIBRHZIMABNT
eV KERBLV, IO U2RIBIBNIHDET,

AREREROMFBRCE, BYBIE, REBZEAL KL,
CRERCBRSBRVEINORNDEIRTY,

g

-3
=
AEBORFIRIOTOELU. IHY - 2T AP ORI ARETITO T,

BB RIZ(CLDEEM OIS - NSEHHECDETREIED. &6t - EDEm/MEENB LN
Bnh'srzsh, BREMERROEDATIHIFERICITO TR,

\>RRUIL

| 1. MEIFY-AMITS—OEOHL

A CCTERHIBORESFIRTY  REDFMBIRESER. LI RMEBEZSIRLTIRL,

1. NyFU—xAF RiFEFZERDIN T

2. L=\ -ZE05 T,

3. XI5-%tIERg 3.

COREIEY TS —(E DO - MBSO TVE T . VIR I I (CRUTOHTIL— LN T HEBNBDEIT DT,

Mg 2755 2HBHLET. (TRESECHIRILTIZE. )

ZOAOTHIMFLTREL,

4. XJ5-%ZHDIT,



2. YOV RLT1-Y-—EBROHIFROMNT

AHRIMBOYIYRLT1-Y -2 EATBIEICED, FS%3RMECHEIZENERFET.

STANDARD QUIET MODE 1 QUIET MODE 2
0
\/
HHER HHER
ZOFFCTERWVRITET, TOFETTHBAVEFED, MIBININTNETY,
AN zx

B 7L I RICESHSDUSHERDS TN L FRHLTLES A, MODE 2DIREET ZEAEN 3154,
HIFRINIEEESSICEMIZML T, BRICHYY RLF1-Y—&BELTAEEW,
128, MODE 10IREETIIZOFFEATEZI N BIMTZITIB TINRRCTHEAVWVEIFET,
-3

VAN T-

u COMTIZTROBMES. BRORFICLDES - FIERAEEN RSN GEHET,
u Fe BALOY—F— IV ROZER - RENEC3HBANHDET .

g

A a=
n FROBE#ENERICINTZTERS.
1. BALY—REBCEIDM N ABRVNESIICIIZAETIRET D,
2. T I RRELDEE DSV TV IERt 28293, (B#{E15mm)
3. YO RLT1—H— 2B EUVAHTIB Y- %Y —F>2093, (25FR)
4, BERNEZEDE, RYVRILIM6E:-T50SFv M6 THI Y RLFT1—H—%2EFET 3,
ZOBS, FoICICEVIAFNTULBN, YUY RLFT1—H— T MiIBHEHE(E

(15mmiZE) (CH3H. ARCHERTZ. (REY-FTIIMNBERSR)
XIRFVRILIME, T5>SFy MM6fER,




RHFI—F>I &
F— IV I KEENSOIDITFULIE (BE15mm / SEREiHE)

YUY RLT1—-Y—&{RITIT

YUY RLF1-Y—-0mDAFTRES 5 —

YO RLF1-Y—DHMEHERE @momirress— 17— VT KEE515mm)

\\\\\ \\\\\\\‘\\‘\\‘“

WY Y v hk
iy \\\x\\\\\\\\\\\\\\\\\\\\\\

= ﬂ‘*“ 18 \\\\ \\\
n‘iﬂ“‘“ \\\ \ W

5. E2A-RULCTR—F2TOEH—-ICTF R ZHIT B,

6. TNTLRIFNEDP6.5mmIERE (MERILMIAZHAX) (CTHRGBIFINTZITS.
7. MUV RRISRIZRILIMG - 5> 2y MeZERDH . ETES 3.

8. BE. YUYRLT1—Y-TIBEZHERL. 35yFTBEEKRICTGIINIZITES.
9. ETONRBIMITHET#. T-IIVRELUTIYRLT1-H-0D/NUEDZITS,
10. tI0#%FRET B,




3. TOMEIFSYZUANI 5 —OERD{IF

(&EPROEERIER]
EREPROEEBFE TRMEITY,

<Fvy MRS EREFRE T MLI>

QXA VINALTA ®| 2>

Q| x1>)\17B @|75>RIV s M10*P1.25 35mm

B VI\1FC ®@|75>2FYhM10 [34.3~39.2N.m(3.5~4.0kgf-m)]

@[yAL>8— ®| 75> TRV M8*P1.25 25mm

GBIl H-)UR @ I5>>Fvh M8  [19.6~28.4N.m(2.0~2.9kgf-m)]

®|P1L>H—)\>R5)(— ©152 ®|A/FE>Y—F354 [40.0~50.0N.m(4.1~5.7kgf-m)]

@ HZ4yh 80-4-105 ®|fAJy>v— M18-1.0
MHBIEYY ) A TEOIBBRICR RV 635-2-99%MFF| @I RLF1—H— ver2 ®115

#iZ4ryk 80-2-105 @[RF>MIL S M6*P1.0

©|75>F N>R 79-85 [25.0N.m(2.55kgf-m)] ®|75>97"‘y|\ M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

X EIRCEBENBEBDCIBHTEPEBEZR LT Bt ABOMIL MR A—ZAR-Z MR TLEE L,

[&EFIR]

1. MY UTA(LRO)HBOIZTSMRILIML0(ER@)E. T722FyM10( LR@)2ERUIREHT2.
COBF, ZIABBD) U1 TZ by )= LRI B &S ICERDAT 3.

XMBARTYS (ER@)ERA.

2. M) TB(LEE@)HFY TN KM EE@)EEL. &/ A TORTUA Ty MBI FATICRBLIIC
A VIATA(LED)EUAD . BRI IS -\ H— B3,




3. XYM TC( LRz &EREsD_HISEL., HBOI5>SMILMMI0(LR@)E. I503Fy M10( LER@)%ERL
XAV TBESETT B0
XMBARTYS (ER®)ERA.

COVEEEDRR, 2>\ TCRAEMBED_E(SBLISVMEER, FERONN-25F L)/ T2EDEILOIRDET,

7.
T

4, ALY —(ERI@) 5> TN R(ER@)EEU. RTUSH IVIRIBHITATICRB LI, XA VA TCICELAD.,
A HAL Y —ASSYDT LAY —IHE F KB LITEBL TRV,
5. HAL B =N R(ERI®)THAL > B -V RSN—( ER@®) BT, BAL Y —(EZ DIRVEIISERURHS,
YA oY =13V -2\ A —ICEDH 3.
X JIOIRILIME (ERI®) -J303FwiM8 (ERI@) /.

6. ZEBDVIT I ATSERBUBHSEMANSIEICAKHFD 21T,

WAL 75>y M108B5> (ATE®) [34.3~39.2N.m(3.5~4.0kgf-m)]
D32 FIN REBSY (ATE®) [25.0N.m(2.55kgf-m)]
I35y NM8ERSY (BTE®) [19.6~28.4N.m(2.0~2.9kgf-m)]

7. M)A TRUGA LS -OZEBICZ T (LRO)ZEOHI 3,

m BREEEDIUT SV, FHORVEEZHERL THSARMOHEITOTUIEL,
BE EMEAEICED+DRIVISIAMSENBRVES(F, ZEPOERDASIRIL M
B, RROEBIVT S5V AR AFHHL TTZE L,

B XI5 (CHDBREMIBUARETHEATSL. BNLRTORERERDET .
B3, I BRAEEITO T,

m - EARIRIRCED, EDEPamCAENRS RN HDET,
BE(CEU. BEIREITOTIEL,

8. AU TACA/FEIY =T ( LR®) B3,
X DY v —(RBTAE®)ER.

#IhLY [40.0~50.0N.m(4.1~5.7kgf-m)]



9. BEIIGU. YUY RLT1-Y—( LH®@)DEIZE TS,

% -NFVRILEME (RTE®) J5>2Fvh M6 (RIE®) fEA.

<kwfbILI>

RIZRILEME [(7.8~11.8N.m(0.8~1.2kgf-m)]

A

F- =)

IR

=

BOYRLT1-Y—ZBOMITeEE, SERETEITHRNTIZEN,
EPmARIR D EIREIENSHDET .

BOYRLT1-HY-ORER. XIS NBRARRETITOTIZE W,

10. JWFY-R A FRiHFZEO1F S,

4. BRO{FIF L DHEER

1. BECFHENBON, BEHRI .

2. IVIVRIRENL. 74 RUZIh5#92500rpmiZE F CElEnz EiF. EESNRUVNERT D.

3. EHF TV BEEHPEESHIRONERT .

A

A

5 &

i —
BHPTENHZE DR TR, AISRMESUSIEDREERDIZ. FEREIEE(IC
ToTIEN,

BERURNAS3E. HEREDR T OHERN AL 2R EER I RERERDBEIRTT .
ETHICEEERBRULIBSFES(CETZRIEL. REITOTIREN,
TOBTEEEITIHER. ITY AN AT LN+ IBRTARETITO TS,

BROBEENECTVIEEER IV 2BInEE Y. BPIEEZEZARFEL.
BRI TE L,

==

B R@REFRBULER. ERAARICIO TRIY S AT RSB D HENHIET .

FEERE IOy T )R ERL. BRIEUTENBOB YT I T T,

10



KIT CONTENTS check to ensure all the following items are included in this kit.

®
PART MAIN PIPE A PART MAIN PIPE B
QTY. 1 QTY. 1
PART No. |TB6091-FR02A-01 PART No. |[TB6091-FR02A-02
;j
n s -
® W - @
PART MAIN PIPE C PART SILENCER
QTY. 1 QTY. 1
PART No. |TB6091-FR02A-03 PART No. |TB6091-FR02A-04
——
: iu y S———————————
® - ®
_//
PART SILENCER BAND PART SILENCER BAND RUBBER ®152
QTY. 1 QTY. 1
PART No. |TB6091-FR02A-05 PART No. |PB609B-SBR0O1
@
PART GASKET 80-4-105 PART GASKET 80-2-105
QTY. 1 QTY. 1
PART No. |PB6150-FGK02 PART No. |PB6150-FGK0O1
PART GASKET 635-2-99 PART CLAMP BAND 79-85
QTY. 1 QTY. 2
PART No. [PB6150-FGK36 PART No. |PB6150-MCB07

11




KIT CONTENTS check to ensure all the following items are included in this kit.

i
¢
@ (@) '
PART SPRING PART FLANGE BOLT M10*P1.25 35mm
QTY. 4 QTY. 4
PART No. PB609B-SPR0O1 PART No. |PB6150-FBT02
&
v
() @ '
PART FLANGE NUT M10*P1.25 PART FLANGE BOLT M8*P1.25 25mm
QTY. 4 QTY. 1
PART No. PB6150-FNT02 PART No. |PB6150-FBTO1
® 3&4
PART FLANGE NUT M8*P1.25 PART A/F SENSOR PLUG M18*P1.5
QTY. 1 QTY. 1
PART No. PB6150-FNTO1 PART No. |PB6150-0SB01
@ O
PART COPPER WASHER M18-1.0 PART SOUND REDUCER ver.2 ®115
QTY. 1 QTY. 1
PART No. PB6150-CUWO01 PART No. |PB609B-INS04
CONTENTS
PART No. PART QTY.
PB609B-INS04-01 |MAIN REDUCER 1
PB609B-INS04-02 |SUB REDUCER 1
PB6150-BBT01 BUTTON BOLT 3
® M6*P1.0
PB6150-FNT12 FLANGE NUT 3
M6*P1.0
PART HEX KEY PB6150-FBT13 FLANGE BOLT 1
QTY. 1 M6*P1.0
PART No. PB609B-HDTO1

12




| KIT CONTENTS check to ensure all the following items are included in this kit.

EveREmE BOLT-SMOOTH-PASTE

PART BOLT SMOOTH PASTE
QTY. 1
PART No. |PB6150-BSP0O1

13



REQUIRED TOOLS FOR INSTALLATION

m General engine maintenance tools ®m Torque wrench m Official servicing manual
m Reciprocating Saw m Hand Drill  m Center Drill and ®6.5mm Drill Bit m Safety Gear

A CAUTION

m  The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

& WARNING

®  Only install this product when the engine and all related components are cold.

m  Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the brace bar.

3. Cut the muffler off.
The OEM Ford Focus ST exhaust is a one piece exhaust system.
To the remove the exhaust system without cutting it, the rear subframe of the car has to come off.
Pleaser refer to the picture to see where the cut the exhaust.

i N—
o - SBY

Cut around here.

4. Take off the exhaust.

14



2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2
o// ()
(M :
g N/
Reference bolt hole Reference bolt hole
Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/A\ WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

B This may also result in the exhaust tip becoming warped or damaged.

/\ CAUTION

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.
1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.
4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes

are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.

15




MARKING THE ADDITIONAL
BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended) . ‘

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

\\N;\\\\‘\‘ '\ . \\\\\\\\\\\ h&
AN
d ssw\‘“‘ \ \\\\\\\ e \\\

mﬂ‘“"
\\\ \\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

16




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component]

Install the included components as shown below.

<Positioning and torque specs. of the included components>

SILENCER BAND

SILENCER BAND RUBBER ®152

®[MAIN PIPE A ©|CLAMP BAND 79-85 [25.0N.m(2.55kgf-m)]
®@[MAIN PIPE B SPRING

®[MAIN PIPE C FLANGE BOLT M10*P1.25 35mm
@|SILENCER FLANGE NUT M10 [34.3~39.2N.m(3.5~4.0kgf-m)]
®

®

FLANGE NUT M8 [19.6~28.4N.m(2.0~2.9kgf-m)]

GASKET 80-4-105

@ % Use the gasket inlcuded in the kit 635-2-99

to connect the Tomei exhaust to the
OEM downpipe.

A/F SENSOR PLUG [40.0~50.0N.m(4.1~5.7kgf-m)]

©
@
)
BFLANGE BOLT M8*P1.25 25mm
@
®
®

COPPER WASHER M18-1.0

@[SOUND REDUCER ver.2 ®115

@[BUTTON BOLT M6*P1.0

GASKET 80-2-105

®[FLANGE NUT M6[7.8~11.8N.m(0.8~1.2kgf-m)]

X Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCESS]

1. Test fit MAINPIPE A (©, above) using M10 FLANGE BOLT (@, above) and
M10 FLANGE NUT (@, above). At this time, make sure the pipe stopper is facing upwards.

% Use attached gasket (@, above).

2. Put a clamp band on MAINPIPE B (@, above) and then slide it into MAINPIPE A (@, above).
Make the sure the spring hook mounts are parallel with eachother.

At this time, install the exhaust hangers.

17




3. Pass MAINPIPE C (®, previous page) through the rear axle and connect it to MAINPIPE B.
Fasten MAINPIPE B and MAINPIPE C together using M10 FLANGE BOLT (@, previous page)
and M10 FLANGE NUT (@, previous page).

%Use gasket (®, previous page).

Removing the cover shown below will make it easier to pass MAINPIPE C through the rear axle.
- ‘B of

4. Put the SILENCER (@, previous page) through the CLAMP BAND (®, previous page) and then insert it
into MAINPIPE C. Make sure the spring hooks are parallel with eachother.

A Please install the silencer so the pressmark is facing downward.

5. Install the SILENCER BAND RUBBER (® , previous page) onto the SILENCER BAND (®, previous page
and attach it to the exhaust hanger and the silencer. Use caution while attaching the band
onto the silencer and hanger to avoid scratching silencer.
% Use FLANGE BOLT M8 (@, previous page) and FLANGE NUT (@, previous page).

6. Please torque the bolts in order from front to back. Pay close attention to the exhaust while torquing
the bolts to insure there are no unnecessary gaps between exhaust parts.

Torque Specs FLANGE NUT M10 (@,revious page) [34.3~39.2N.m(3.5~4.0kgf-m)]
CLAMP BAND (@, revious page) [25.0N.m(2.55kgf-m)]
FLANGE NUT M8 (®,revious page) [19.6~28.4N.m(2.0~2.9kgf-m)]

7. Attach the SPRINGS (@, previous page) onto MAIN PIPE and the SILENCER.

/N caution

m Ensure sufficient clearance and correct fitment has been achieved before completely
tightening down the fastenings. In some cases, there may be insufficient clearance due to
minor differences between individual vehicles. In such a case, loosen the fastenings and
adjust the positioninguntil sufficient clearance is achieved before retightening the fastenings
again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

8. Install A/F SENSOR PLUG (@, above) onto MAINPIPE A.
% Use COPPER WASHER (@), previous page).

Torqgue specs  [40.0~50.0N.m(4.1~5.7kgf-m)]

18



9. Install SOUND REDUCER (@, previous page) as needed.

A WARNING

% Use BUTTON BOLT M6 (@), previous page) and
FLANGE NUT M6 (@, previous page).

<TORQUE SPECS>

Button Bolt M6 [(7.8~11.8N.m(0.8~1.2kgf-m)]

m Do not drive at high speeds with the SOUND REDUCER installed

as it may become damaged and/or broken.
Only install/uninstall the SOUND REDUCER when the exhaust is cold.

10. Re-connect the negative battery terminal.

4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.

2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
Ensure all exhaust related components have cooled before attempting any repairs.

Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/N caution

Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

19



wWTOorEr

he Engine Specialisit

27 Rancho Cir, Lake Forest, CA 92430 USA
Phone : +1-949-855-6577
www.iomeiusa.com

OPEN : Monday-Friday
[National holidays and public holidays excluded)

10:00 - 19:00 PST

20



